

Zhenping Huading Steel Products Co., Ltd

CERTIFICATE OF ANALYSIS

Sample submitted: As sample

Sample name: 14K jewelry with Opal

Quantity of sample: 1pcs

Report No: SZS650349

Date: Mar.21, 2024

Date information submitted:

Test method: GB/T16552 GB/T 16553 GB/T18043 GB11887

Sample submitted

Element Symbol	Certified Value
Au	58.61%
Ag	6.86 %
Cu	27.91%
Zn	6.62 %

Authorized by: Zhenping Huading Steel Products Co., Ltd
Dalongmiao Village Mazhuang township, Zhenping County, Nanyang
City, Henan Province, China.



Wanghengzhong
Wanghengzhong

Picture as:

